
 
 

Act 537 Sewage Facilities Plan 

Official Plan – Update Revision 
 

 

Solebury Township 
Bucks County, Pennsylvania 

 
August 2012 

Revised June 2013 
 

Solebury Township Office 
3092 Sugan Road 

Solebury, PA 18963 
Ph: (215) 279-5656 
Fax: (215) 279-5555 

 

Prepared by: 
CET-GHD 

 
Harrisburg, Doylestown, Bloomsburg and Huntingdon, PA 

1-800-238-3644 
www.ghd.com 



 
 

 
 

TOC - 1 

Solebury Township, Bucks County 
Act 537 Sewage Facilities Plan Update Revision 

Table of Contents 

Definitions and Abbreviations  

Act 537 Plan Content and Environmental Assessment Checklist 

Plan Summary .......................................................................................................................... PS-1 
[...]
East: Stream at base of hills below escarpment. West: Ar-
bitrary between coal and noncoal areas.

Arbitrary at margins of deep valleys, either at top of val-
ley slope or along drainage divide.

East: Base of escarpment. Elsewhere: Arbitrary with mar-
gins of deep valleys.

Base of escarpments of adjacent uplands; base of Pocono
escarpment. Elsewhere: Arbitrary.

South and east: Base of Pocono escarpment. North: Crest
of drainage divide. West: Arbitrary.

Southeast: Base of slope change on southeast side of Blue
Mountain. West and northwest: Center of valley bottom
west of westernmost linear ridge. Elsewhere: Base of slope
change of eastern ridges; arbitrary between ridges.

Base of slope change to higher ridges of all surrounding
areas; arbitrary in valley areas.

Outer base of surrounding mountain.

Northeast: Arbitrary between coal and noncoal areas. Else-
where: Outer base of surrounding mountain.

Southeast: Base of slope change on southeast side of Blue
Mountain. Northwest: Base of mountain; base of Pocono
escarpment. Northeast: Arbitrary.

North: Base of slope change on southeast side of Blue
Mountain. South: Base of slope change to adjacent up-
lands.

Base of slope change to adjacent lowlands.

Base of slope change to adjacent lowlands.

Base of slope changes with adjacent uplands and low-
lands. Elsewhere: Arbitrary.

South: Base of slope change to adjacent upland. North:
Mesozoic red rocks.

East: Base of low to vague Fall Line escarpment. North:
Base of slope change to adjacent lowlands.

Northwest: Base of low to vague Fall Line escarpment.
East: Arbitrary.

PH
Y

SI
O

-
G

R
A

PH
IC

PR
O

V
IN

CE

AT
LA

N
TI

C
CO

A
ST

A
L

PL
A

IN
PI

ED
M

O
N

T
N

EW EN
-

G
LA

N
D

R
ID

G
E 

A
N

D
 V

A
LL

EY
A

PP
A

LA
CH

IA
N

 P
LA

TE
A

U
S

1Local relief: 0 to 100 feet, very low; 101 to 300 feet, low; 301 to 600 feet, moderate; 601 to 1,000 feet, high; >1,000 feet, very high.
(Relief categories listed here for Pennsylvania do not necessarily apply to other states or countries.)

2Elevations are in feet.

CE
N

-
TR

A
L

LO
W

-
LA

N
D

S

DRAINAGE
PATTERN

Parallel.

Dendritic.

Dendritic.

Dendritic.

Dendritic.

Dendritic.

Parallel and
trellis.

Angulate and
rectangular.

Angulate and
dendritic.

Dendritic.

Deranged.

Trellis, angu-
late, and
some karst.

Trellis and
angulate.

Trellis and
parallel.

Trellis.

Trellis.

Dendritic
and karst.

Dendritic.

Dendritic.

Dendritic
and trellis.

Dendritic
and karst.

Dendritic.

Dendritic.

2200–MP–DCNR0382
Printed on Recycled Paper.



 
 
 

 
 

 
 
 
 
 

Exhibit II-5 
Public Water Supply 

Permits 



1

Name Address PWSID

So
ur

ce
 I

D

So
ur

ce
 

N
am

e

Po
pu

la
tio

n

N
o.

 
Co

nn
ec

tio
ns

Pu
m

pi
ng

 
Ca

pa
ci

ty
 

G
PD

Sa
fe

 Y
ie

ld
 

G
PD U
se

G
PD

G
PC

D

Aqua Pennsylvania, Inc. Peddler's View Route 202, Lahaska 1090147 002 Well 3 540 214 216,000 109,000 33,600 62
BCW&SA - Fox Run Bob White Road, New Hope 1090160 001 Well 1 378 108 144,000 144,000 34,100 90

Sugan Road, New Hope 1090129 001 Well S1 1,500 530 86,400 49,350 88,500 59
Wilshire Drive, New Hope 002 Well S2 93,600 46,800
Creekside Drive, New Hope 003 Well S3 216,000 208,800

BCW&SA - New Hope 328 South River Road, New Hope 1090130 001 Delaware River 108,000 108,000 69
002 Riverwood Well 1

003 Riverwood Well 2

004 Well MB
005 Well MC
006 NH Manor Well

007
Hermitage Condominium Association Route 202, New Hope 1090102 001 Well 1 190 75 64,800 4,200 22

002 Well 2 64,800
Ingham Mews Condominium Association Route 202, New Hope 1090103 001 Well 1 160 64 64,800 9,200 58

002 Well 2 64,800
Peddler's Village Route 202 & Street Road, Lahaska 1090153 001 Well 1 880 76 108,000 105,100 119

002 Well 3 79,200 79,200
Solebury School 6832 Phillips Mill Road, New Hope 1090030 002 Faculty Well 300 20 7,000 23

003 Boys' Dorm 50,400
Village 2 Homeowners Association PO Box 106, New Hope 1090040 001 Well 1 650 311 108,000 100,000 70,000 108

002 Well 2 70,000 65,000
003 Well 7 65,000

Yorkshire Meadows Condo Association Route 202, New Hope 1090101 001 Well 1 180 72 64,800 20,000 24,000 133
002 Well 2 64,800 20,000

Clubhouse for Kids Only Inc. 2712 North Sugan Road, New Hope 1090892 002 Well 2 56 1
Jamie Hollander Gourmet Food & Catering 415 South York Road, New Hope 1090329 001 Well 1 150 1
Logan Square Shopping Center PO Box 106, New Hope 1091091 001 Well 1 1,000 14 28,800 20,000 20

002 Well 2 72,000
New Hope Solebury Elementary School 180 West Bridge Street, New Hope 1090885 001 Well 1 300 1

Public Water Supply Permits in Solebury Township

Community Water Systems (CWS)

Non-Transient Non-Community Water Systems (NTNCWS)

BCW&SA - Fieldstone / North Pointe / 
Solebury

Emergency Interconnect Purchased from Village 2 PWSID 1090040

159,1002,300 1,116



2

Name Address PWSID

So
ur

ce
 I

D

So
ur

ce
 

N
am

e

Po
pu

la
tio

n

N
o.

 
Co

nn
ec

tio
ns

Pu
m

pi
ng

 
Ca

pa
ci

ty
 

G
PD

Sa
fe

 Y
ie

ld
 

G
PD U
se

G
PD

G
PC

D

Public Water Supply Permits in Solebury Township

Solebury United Methodist Childrens 
Learning Center

2536 Aquetong Road, New Hope 1090335 001 Well 1 100 1

Tiny Tots Nursery School PO Box 337, Lahaska 1091102 001 Well 1 37 1
Union Square (George E. Michael, Inc.) PO Box 59, New Hope 1090302 001 Well 1 300 8

002 Well 2

1740 House 3690 River Road, Lumberville 1090982 001 Well 1 50 1
002 Well 2

Black Bass Hotel 3774 River Road, Lumberville 1090911 001 Well 1 50 1
Bowman's Tavern 1600 River Road, New Hope 1091106 001 Well 1 75 1
Carversville General Store 6208 Fleecy Dale Road, Carversville 1090853 001 Well 1 50 1
Carversville Inn 6205 Carversville Road, Carversville 1091096 001 Well 1 50 1
Centre Bridge Inn Box 74 HC, New Hope 1091135 001 Well 1 200 2
Deer Park 6290 Lower Mountain Road, NH 1090893 001 Well 1 150 1
Delaware Canal State Park 11 Lodi Hill Road, Upper Black Eddy 1090937 001 Well 450-01 100 1

002 Well 450-02
Dilly's Corner 2998 River Road, New Hope 1090921 001 Well 1 100 1
Eagle Diner 463 York Road, New Hope 1091190 001 Well 1 500 1
First National Bank of Newtown 408 Old York Road, New Hope 1090356 001 Well 1 35 1
Guiseppe's Pizza Restaurant 473 Lower York Road, New Hope 1090877 001 Well 1 100 1
Holly Hedge B&B 6987 Upper York Road, Solebury 1090883 001 Well 1 100 2
Hotel Du Village 2535 North River Road, New Hope 1090909 001 Well 1 100 2
Inn at Phillips Mill 2590 River Road, New Hope 1090839 001 Well 1 100 3
Lumberville Store 3741 River Road, Lumberville 1091272 001 Well 1 50 2
New Hope & Ivyland Railroad 32 West Bridge Street, New Hope 1090318 001 Well 1 300 1
New Hope Winery 6123 Lower York Road, New Hope 1091383 001 Well 1 25 2
Rice's Flea Market 6323 Greenhill Road. New Hope 1090902 001 Well 1 100 4
Solebury School Gym 6832 Phillips Mill Road, New Hope 1090802 004 Maint & Gym 300 22 7,000 23
The Nevermore 6426 Lower York Road, New Hope 1090896 003 Well 3 400 1
Thompson Memorial Presbyterian Church 1680 Aquetong Road, New Hope 1091013 001 Well 1 150 1
Waterlilies Restaurant 5738 Route 202, Lahaska 1090901 001 Well 1 150 1

Transient Non-Community Water Systems (TNCWS)

Non-Transient Non-Community Water Systems (NTNCWS)



 
 
 

 
 

 
 
 
 

Section III. 
Existing Sewage Facilities 

in Planning Area – 
Identifying Existing 

Needs 



Solebury Township 
Act 537 Sewage Facilities Plan 

Official Plan – Update Revision 
August 2012 

 

 

 
    

III - 1 

III. Existing Sewage Facilities in Planning Area – Identifying Existing Needs 

A. Sewer Service Areas 

1.0 New Hope-Solebury Public Sewer Service Area 

Plate 1, Solebury Public Water & Sewer Service Areas, shows the location of the New Hope–Solebury 
public sewer service area including interceptors, pump stations and force mains in Solebury Township, as 
well as the location of the Lambertville Municipal Utilities Authority (LMUA) wastewater treatment 
plant. 

1.1 Bucks County Water & Sewer Authority 

The public sewer collection and transmission facilities in Solebury Township and New Hope Borough are 
owned and operated by the Bucks County Water & Sewer Authority (BCW&SA), which was established 
by the Bucks County Commissioners in 1960. The BCW&SA sewer system consists of 9 pump stations, 3 
miles of force main and 6 miles of gravity sewer serving users in Solebury Township and New Hope 
Borough. 

In Solebury Township, the public sewers serve residential subdivisions and commercial users adjacent to 
the Borough of New Hope along Route 202. The Residential Development district includes the Fox Run, 
Ingham Mews, Yorkshire Meadows, North Pointe, Wilshire Hunt and Fieldstone subdivisions of medium 
and high-density development. 

Pump Station No. 6 on Route 202 (Lower York Road) east of Reeder Road in Solebury Township 
discharges to the force main of Pump Station No. 8 on West Bridge Street in New Hope Borough. Gravity 
sewer serves the Highway Commercial district users for about 1,400 feet on West Bridge Street from the 
intersection with Route 202 to the New Hope Borough line. Another gravity sewer serving the Fieldstone 
development crosses the New Hope Borough line at Route 202 and Sugan Road. The public sewer serves 
approximately 950 commercial and residential users in Solebury Township with an estimated average 
flow of 200,000 GPD based on water supply withdrawals. 

The sewer collection system conveys the wastewater through New Hope Borough to the east across the 
Delaware River to the LMUA wastewater treatment plant in Lambertville, NJ.  

1.2   Lambertville Municipal Utilities Authority 

LMUA, created in 1955, treats wastewater from the City of Lambertville, NJ, the Borough of Stockton, 
NJ and the BCW&SA New Hope-Solebury sewer system under NJPDES Permit No. NJ0020915 with 
discharge to the Delaware River. The LMUA wastewater treatment plant consists of an aerated grit 
chamber, influent pumping station, two primary clarifiers, 8 rotating biological contactors, two secondary 
clarifiers, disinfection with sodium hypochlorite, and dechlorination with sodium bisulfite. Biosolids are 
processed in a holding tank, dewatered by a belt filter press and then transported to another plant for 
incineration. The LMUA wastewater treatment plant is permitted for 1,500,000 GPD, with flows 
currently averaging 855,000 GPD. 



Solebury Township 
Act 537 Sewage Facilities Plan 

Official Plan – Update Revision 
August 2012 

 

 

 
    

III - 2 

1.3 Existing Facilities Condition 

LMUA had several NJPDES discharge permit violations for Ammonia Nitrogen and BOD during 2008 
and 2009. As a result of these permit exceedances; LMUA was issued an Administrative Consent Order 
by NJDEP on June 1, 2009 to remedy the discharge violations. LMUA received ARRA grant funds and a 
loan through the New Jersey Environmental Infrastructure Trust in 2010 for improvements to their 
wastewater treatment plant and a pumping station. The construction project consisted of primary clarifier 
improvements, replacement of eight (8) rotating biological contactors, replacement of existing air lines 
and blowers, installation of new dissolved oxygen probes, secondary clarifier improvements, a new 
filtration conditioning system, chlorine contact tank improvements, construction of a relocated 
magnesium hydroxide feed system, electrical system improvements, a new reclaimed water for beneficial 
reuse system, installation of a water coupled heat pump for the administration building and the sludge 
pumping station using plant water system, instrumentation improvements, and emergency bypass piping 
for the Swan Street Pumping Station. Final completion of the construction project was accomplished in 
November 2011. No permit violations have been noted since March 2009. 

The LMUA wastewater treatment facility experiences infiltration and inflow (I/I) during rain events and 
is conducting I/I work in Lambertville. 

BCW&SA is currently conducting an Infiltration/Inflow (I/I) program in New Hope Borough. No permit 
violations have been reported for the BCW&SA sewer system.  

1.4   Upgrades & Expansions; Reserve Capacity 

In 2005, BCW&SA replaced the main transmission Pump Station No. 3 on East Randolph Street with a 
new 1,090 GPM pump station along the river on East Bridge Street in New Hope Borough. In addition, a 
new 12-inch force main was installed to route the discharge directly into the LMUA wastewater treatment 
plant. 

A separate construction project was completed in 2005 at the LMUA wastewater treatment plant that 
provided improvements to the headworks to accommodate the BCW&SA sewer force main and the 
installation of a fine screen, conversion of the anaerobic digester to a sludge holding tank, installation of 
an odor control system, upgrades to pump stations, and replacement of the belt filter press. Additional 
improvements were made from 2010 through 2011 as described in paragraph 1.3 of this section. 

In 1992, the BCW&SA held a capacity allocation in LMUA’s sewer system of 597,300 GPD, including a 
flow contribution of 246,000 MGD from Solebury Township’s sewer service area. In 1998, the 
BCW&SA negotiated an increased flow allocation to 625,000 GPD to accommodate proposed 
development in the Solebury Township sewer service area. Flow capacity allocations and typical flow 
contributions are shown in Table 3-1. 

Because of the recent improvement projects, no other known conveyance, treatment or capacity issues 
have been identified by BCW&SA or LMUA, and no further evaluation of the wastewater treatment 
facilities has been conducted as part of this Plan. 



Solebury Township 
Act 537 Sewage Facilities Plan 

Official Plan – Update Revision 
August 2012 

 

 

 
    

III - 3 

Table 3-1.  Allocations & Flows 

Sewer System 
Allocation Typical Average Flows 

GPD % GPD % % of Allocation 
Lambertville 770,000 51.3 305,000 36.3 39.6 
Stockton 105,000 7.0 75,000 8.9 71.4 
BCW&SA 625,000 41.7 461,000 54.8 73.8 

Totals 1,500,000  841,000   
 
2.0 Non-Municipal DEP Permitted Systems 

Several non-municipal, community and individual wastewater treatment facilities permitted by DEP are 
located in Solebury Township.  

2.1   NPDES Stream Discharge Systems 

 2.1.1 Washington Crossing Historic Park, administered by the PA Historical and Museum 
Commission (PHMC), and the 100-acre Bowman’s Hill Wildflower Preserve in Solebury 
Township are served by a sewer collection system consisting of five pump stations and a 
25,000 GPD extended aeration plant in Upper Makefield Township. The treated effluent 
is discharged to the Delaware River under NPDES Permit PA0042978 issued in 2009. 
Due to operational problems in 2005, the Preserve had been using portable toilets and 
holding tanks. The Preserve is now discharging to the plant. PHMC is proposing to 
replace the 5 pump stations and construct modifications to the wastewater treatment plant 
in 2011. 

 2.1.2 Delaware Canal State Park, administered by the Pennsylvania Department of 
Conservation and Natural Resources (DCNR), is served by a comfort station with a 
recirculating sand filter treatment plant that is permitted at 800 GPD. This wastewater 
treatment facility discharges to the Delaware River under NPDES Permit PA0057738, 
which was reissued in 2009 with an effective permit date of January 1, 2010. 

 2.1.3 General NPDES permit No. PAG040041 for Small Flow Treatment Facilities (<2,000 
GPD) was issued to Lawrence and Andrea Rossi in January 2006 at 2472 River Road in 
Solebury Township for a 400 GPD aerobic treatment unit with stream discharge to Rabbit 
Run, Watershed 2D.  

 2.1.4 General NPDES permit No. PAG040111 for Small Flow Treatment Facilities (<2,000 
GPD) was issued to Stephen and Jesse Darlington in April 2009 with discharge to an 
unnamed tributary (UNT) to Rabbit Run, Watershed 2E. 

 2.1.5 NPDES Permit No. PA0595853, under the Mining NPDES program, was reissued in 
December 2007 to New Hope Crushed Stone & Lime Company for discharge of treated 
mine drainage from a quarry operation to Primrose Creek. Solebury Township appealed 
this permit several times since 2002 to the Environmental Hearing Board. 



Solebury Township 
Act 537 Sewage Facilities Plan 

Official Plan – Update Revision 
August 2012 

 

 

 
    

III - 4 

2.2 Community Onlot Systems 

 2.2.1 Solebury School, a private boarding school, is served by an extended aeration plant with 
land application using spray irrigation. The school received a Water Quality Management 
(WQM) Permit in April 2006 to modify its wastewater treatment plant from 7,000 GPD 
to 12,400 GPD. The disposal area is located on suitable soils in the Primrose Creek 
watershed underlain by a limestone geologic foundation. As required, a hydrogeologic 
study was conducted as part of the permit application process.  

 2.2.2 Peddlers View wastewater treatment plant was built by the developer. It is currently 
owned and operated by Aqua Pennsylvania, Inc., doing business as the Little Washington 
Wastewater Company, since 2007. A lagoon treatment system with spray irrigation 
serves two housing developments along Street Road with approximately 214 connections. 
A WQM Permit application has been pending since 2002. 

 2.2.3 Several commercial lots in Solebury Township associated with Peddler’s Village in 
Lahaska, Buckingham Township are served by the 236,000 GPD Buckingham Village 
wastewater treatment plant (WWTP) that discharges to Mill Creek from November 1 to 
April 30 under NPDES Permit PA0052353. The discharge from the Buckingham Village  
WWTP is diverted to offsite spray irrigation fields associated with Buckingham 
Township’s Furlong WWTP when not discharged to Mill Creek.  

 2.2.4 An individual residence (TMP 41 028 064 -002) at 6786 Chapel Road uses an aerobic 
wastewater treatment unit with discharge to a covered evapotranspiration bed, as reported 
in 1990 by the Bucks County Planning Commission. 

B. Individual Onlot Sewage Disposal Systems 

1.0 Types of Onlot Systems in Use 

The Bucks County Health Department adopted onlot sewage disposal system regulations in 1956 
requiring design plans and permits. According to the 2000 Census, more than 1,200 housing units in 
Solebury Township were built before 1970. 

Solebury Township contains numerous lots of ten acres or more that are exempt from sewage facilities 
planning and permitting in accordance with 25 Pa. Code § 72.22. Permit-exempt systems are not required 
to be approved or to meet standards for the siting (except for isolation distances), design or installation of 
onlot sewage disposal systems. To protect the groundwater resources, Solebury Township needs to 
develop and adopt an ordinance requiring planning and permitting for all lots for onlot sewage disposal 
systems. 

Conventional onlot bed or trench systems, and elevated sand mounds are used throughout Solebury 
Township. Cesspools, seepage pits and separate greywater systems are common to older houses. With the 
issuance of DEP’s Alternate Systems Guidance1 in 2003, the BCDH also has been permitting peat filters, 
A-B soil classification, and aerobic drip irrigation systems. 

                                                 
1 Alternate Systems Guidance 



Solebury Township 
Act 537 Sewage Facilities Plan 

Official Plan – Update Revision 
August 2012 

 

 

 
    

III - 5 

Several holding tanks are in use in Solebury Township as identified through a review of the BCDH files 
and from the door-to-door survey conducted for this Plan Update Revision. These locations are shown on 
Plate 7 – Sanitary and Well Water Survey Results and are enlarged on Plates 7a North, 7b East, 7c 
South and 7d West.  

2.0 Sanitary Survey 

To document sewage needs identified as pollution, system malfunctions and violations, a door-to-door 
sanitary survey was conducted in accordance with DEP’s guidance document Act 537 Sewage Disposal 
Needs Identification2. A copy of the DEP guidance is attached in Exhibit III-1.  

In an effort to accurately document and evaluate system conditions and provide closer scrutiny in specific 